Parts List Piéces détachées
Ersatzteilliste Listado de piezas

APLIIN LM,

Parts #

Parts # Description

75075 Silicone O-Ring S4 (3.5x2mm/12pcs)

94303 TP. Flat Head Screw M3x8mm (Hex Socket/10pcs)
94304 TP. Flat Head Screw M3x10mm (Hex Socket/10pcs)
94305 TP. Flat Head Screw M3x12mm (Hex Socket/10pcs)
94354 TP. Button Head Screw M3x10mm (Hex Socket/10pcs)
94355 TP. Button Head Screw M3x12mm (Hex Socket/10pcs)
94361 TP. Button Head Screw M3x14mm (Hex Socket/10pcs)
94368 Cap Head Screw M3x14mm (10pcs)

100551 Lock Nut M2.5 (4pcs)

100557 Flat Head Screw M3x16mm (Hex Socket/8pcs)
100559 Button Head Screw M3x14mm (Hex Socket/10pcs)
150110 Chassis Skid Plate Set

150111 Front Bumper Set

150112 Rear Bumper Set

150113 Wheelie Bar Set

150116 Gear Box Set

150117 Gear Box Plate (2pcs)

150118 Shock Tower Set (2pcs)

150119 Body Post & Mount Set

150120 Hinge Pin Set

150121 Rear Suspension Block

150122 Suspension Arm Set

150123 Suspension Upright Set

150124 Turnbuckle Set

150125 Rod End Set

150126 Pillow Ball Set (4pcs)

150127 Lower Shock Pivot Ball (4pcs)

150128 Upper Shock Pivot Ball (4pcs)

150130 Rear Tie Rod Pivot Ball (4pcs)

150132 Servo Saver Arm Set

150133 Servo Saver Post Set

150134 Servo Saver Spring

150135 Steering Plate

150136 Motor Mount

150137 Spur Gear 48T (32DP)

150139 Centre Drive Cup Set

150140 Centre Drive Shaft 187mm

150141 Differential Case Set

150142 Differential Bevel Gear Set (40T/13T)

150143 Differential Gear Set (18T/10T)

150144 Differential Gear Shaft (2pcs)

150145 Suspension Shim Set

150146 Differential Shaft 5x28mm (2pcs)

150148 Drive Shaft 92mm (2pcs)

150151 Shock Parts Set

150152 Shock Cap Set

150153 Shock Shaft Set (2pcs)

150154 Shock Spring 16x65x1.3mm 8 Coils (2pcs)

150155 Shock Rebuild Set

150156 Main Chassis

150157 Rear Chassis Mount & Cover Set

150158 Receiver Box Set

150159 Battery Tray & ESC Mount Set

150169 Servo Horn Set (25T/2pcs)

150183 Pinion Gear 13T (32DP/5.0mm Shaft)

150184 Aluminum 12mm Wheel Hex Hub Set (4pcs)
150185 Quantum Aero Rear Wing

150189 HD Rear Wing Mount

150231 HD Universal Drive Shaft Set(2pcs)

150232 HD Axle 6x39mm (2pcs)

150264 HD Rear Turnbuckle (2pcs)

150347 HD Universal Drive Shaft Rebuild Kit (2pcs)
150348 HD Universal Wheel Axle (2pcs)

150349 HD Universal Drive Shaft 94mm (2pcs)

B020
B021
B022
B026
B033
MV22029
MV22778
Z081
Z083
2087
7216
7244
Z351
2352
Z353
2354
2356
Z478
7481
7544
7663
2682
Z700
zZ721

13

Description

Ball Bearing 5x8x2.5mm (2pcs)

Ball Bearing 5x10x4mm (2pcs)

Ball Bearing 5x11x4mm (2pcs)

Ball Bearing 6x12x4mm (2pcs)

Ball Bearing 12x18x4mm (2pcs)

Body Clips (8pcs)

Motor Heatsink

Flat Head Screw M3x6mm (Hex Socket/10pcs)
Flat Head Screw M3x10mm (Hex Socket/10pcs)
Flat Head Screw M3x20mm (Hex Socket/10pcs)
Button Head Screw M3x15mm (Hex Socket/4pcs)
E-Clip E4mm (10pcs)

Button Head Screw M3x6mm (Hex Socket/10pcs)
Button Head Screw M3x8mm (Hex Socket/10pcs)
Button Head Screw M3x10mm (Hex Socket/10pcs)
Button Head Screw M3x12mm (Hex Socket/10pcs)
Button Head Screw M3x18mm (Hex Socket/10pcs)
TP. Flat Head Screw M2.6x12mm (12pcs)

TP. Binder Head Screw M2.6x8mm (12pcs)

Cap Head Screw M3x12mm (6pcs)

Lock Nut M3 (6pcs)

Flanged Lock Nut M5 (Black/4pcs)

Set Screw M3x3mm (6pcs)

Set Screw M4x4mm (4pcs)




Exploded View Vue éclatée
Explosionszeichnung Diagrama desplegado ll//?/l/iﬁl/

kH—150119

— 150119
i/94361
94361
7663 & — 150133 -
P g 2354 150113
150125~ 5D S — 150134
P 7354 04354 z352—§ 2350 O 150113
150128 e N\ 150132
22164 150124 150125 \\.\ A, ©—B020
150185y 150113 - o,
150126 9) <
= 7354

2 59
150132— — 150132
150133—

) 2351
/@] 4& 150123

BO% & @150133
@ % 150145 150133@ 1 o

150123 — 27083 150125 P 3

e Q
150123 gogg” 150231 94361 Zo8—1 190128 04361— o ; i
150128 — S ; /A
150139 & 8033 o 150264” %f : Y o So—ouzs
7354 (7 150125 < ~—z354
b e % 150148 @9-7 @—150130 D =1
7216 150125 150232 < 150126 & 15014 Z

% 150124 7663

S\X & 150128 150126/3E.J
150128 8

150127 150120~ =150120

R 5 2087
A 150120 ‘
2216 94355\« 150125 2216 7663 150142 150130
04354~ gl Q/ 150125
~ D 150123 2 5020 v ¢ 150264 7663
54 \ 2 150123 150120 === “ )@ g 150128
\ 94355 94354 o 7351 G /zz S 7 /150125
Siasg 150117 / 4 M55 150126 =
R B026 & — >
b > 150128—@, ; 7216
150111 1ot g v'@@/ \ e s 150123
!Vég/g 150120 o i@ 350121 - 150126 2351
2351 » B B026
94304 150184 -~ g
7682 y ‘\'@
2351 50180~
7682
< 150127
150111 ol
Front/Rear Differential Shock
e ?A94354 150183
150151 — [© 150169 2700
‘ & 2352
94304— % |
150152—[}==>| N
I g — 150127
— 150158 150125
150155— &) ﬁ
B—100551 82352
150151 —C=) )
‘ 100559 0124
€ &
. 150125 — &
& A50143 150151— |\ 150127 — &
150144
P 150155 —— 150154
1501417 150143 ; ZSM\%\
1501437 =
Q 150152— R
150156 2\
150143 % —150159
150143 @7150151 \/\\
150143 150153 — % i)\
5@ «‘/ " 9u304
150146 %
94355 S %
7354 g %
150151—

14




